HOWARI PRICE
TURF EIIIPMENT

18155 Edison Avenue « Chasterfield, Missouri 83005

HYDRO - POWER 1280

DDDDD



TRACTION UNIT MODELS: H1280 and H1280T
CUTTING UNIT MODELS: H126

INCLUDING 4WD SECTION

INDEX
1280 ELECTRICAL SCHEMATIC ...........ccovvieeinn - 3
ENGINE COMPONENTS ASSEMBLY .....ocoiiiiiiiiiimiininrsieims siie bt dim s son s 4
RADIATOR / OIL COOLER ASSEMBLY ........... S 6
COOLING FAN ASSEMBLY ..... .. s 8
TRANSMISSION / TRIPLEX PUMP ASSEMEL‘( ................ 10
DECK MOTOR CONTROL VALVE ASSEMBLY .. ... ... 12
CASE DRAIN MANIFOLD ASSEMBLY ............ccoomrisiiiinrinnienes e 14
TRANSMISSION MANIFOLD ASSEMBLY ..o riimmanresemiin s eemmes i 16
HYDRAULIC RESERVOIR ASSEMBLY ..oiiiiiieiiaisarim s eesibiessivesssscnii 18
DECK LIFT CONTROL VALVE ASSEMBLY ... ... 20
STEERING COLUMN / VALVE ASSEMBLY ... 22
FUEL TANK ASSEMEBLY . iS5 . 24
BULKHEADS ! FRAME . i R A e 26
BRAKE LINKAGE / WHEEL MIEITDR ASSEMBLY _ PP eI T
TRACTION CONTROL /! CRUISE CONTROL LINKAGE _ ... ... . ... .. 30
BT EERING AL E B S MBI i iy i s s it i e L b 1§ Eih Lo i r 5 3z
HOOD / BUMPER ASSEMBLY .............. i SRR . 34
SEAT DECK ! GLOVE BOX ASSEMBLY ..... . 36
INSTRUMENT CONSOLE / PANEL ASSEMBLY 38
BATTERY ASSEMBLY v aimimdis R mapOp—— 40
ELECTRICAL - FUSE BOX / HELA‘FS ................................. dstaain e
ROLL OVER PROTECTION SYSTEM ASSEMBLY .........c.ooovvciiiieiiiiiieeee.. 44
SEAT ASSEMBLY ............ e e OB
AlIR SEAT FRAME ﬂ*.SSEI-.:’IEiL":r .............. T e R T A R 48
AIR SEAT SUSPENSION ASSEMBLY ... ... e, . 50
DECK LIFT VALVE ASSEMBLY ... R e resnnnsngs B
DRIVE WHEEL MOTOR ASSEMBLY ..o iisiaiinisrrrsyyes rais s smps sesssuni 54
STEERING VALVE ASSEMBLY ... ....ccoooiiieiiiiiiiiiiiianes o B8
TRANSMISSION PUMP ASSEMBLY ............ et res e reeras DO
TRANSMISSION MANUAL SERVO CONTRDL ASSEME’L‘( ............................. (510]
FRONT DECK ASSEMBLY i et a e s Sy ey aoritss ey D
WIN G DK A SEMBLY e eeisisriristabesssssmmnsbbsiiiatis et iim .. 64
WING DECK ASSEMBLY (contd.) ....... T 66
DECK MOTOR ASSEMBLY .....coveviviiciiiiiiminniiianes , e R AR 68
AWD TRANSMISSION MANIFOLD ASSEMBLY ... TR TIL & o T
4WD FLOW DIVIDER VALVE ASSEMBLY ......... 1 W12
AWD REAR STEERING AXLE ASSEMBLY ..... 74
Page 1

o744 Q1404



1280 ELECTRICAL SCHEMATIC

INIA QDTS
QUONTICHE QAP TTTHSA 301 P CIOHIIDS A

=1 ulu-.n“.!_r - i
| e e ke N Ces
_ﬂ._.i__“_.-“_._ihi- Lllll....-r i — ~
_ g (i e e . U ek ...I.......l‘u& IIIII a
PO - ——
& (T Vel - i A T, - o L gt oo e Lies sosie
e R e v i =3 T
L.. ]
tﬂﬁ:mﬁﬁ.s.,m .E_B.&Lu ‘mﬂ_ﬂﬁ E‘“mWA_ -
AN

01/04

00-744

Page 3



ENGiNE CDMPON ENTS ASSEMBLY ltem Part # Qty. Description ltem Part# ty. Description

1 15-965 1 Engine - 52HP Yanmar 47 15-463 1 Tailpipe - Muffter (Man Turbe Grly)
15065 i Engine -B1HP YanmarTurbo 44 15455 1 Clamp - Mutiler 2 { Hon Turbe Only)
2 23004 1 [ransmission Pump 49 15.850 1 Mufflzr (Man Turbo Onfy)
. . 3 15888 1 Hub - Stel 50 15964 1 Tailpipe - Muffer [Turbo Onby)
4 1547 1 Bait a1 15-455 1 Clamp - Muffier 1-3/4" i Turba Only)
- = 258 1 Cover - Flywhesl Housing 52 15-578 1 fuffler [(Turbo Cnly)
& 15-608 1 Engina Maunt Assy - Right Front 53 15-465 1 SupportAssy - Muffler { Turbe Only)
‘ 13614 1 Engine Maunt Azsy - Left Frent 64 129403 1 Gaskat - Muffler (Turbo Only
q 15-91% " 1 Diive Plate - Mylan 18085
] 15-918 1 Engine Mount Assy - Righl Rear 55 15-434 1 Wiring Hammess - Rear
10 13-580 1 Engine Mount Azsy - Left Rear 56 05120 4 Clamp - Hose
1 15.832 1 CHl Filkzr 57 15-264 1 Hose - Caclant Tue to Engine
13 15-271 i Maunt Bracket - Throttle Cable B& 15-282 1 Hoze - Caclant Tube ta Radiator
(Mon Turbo Cnly} | 16-075 1 Tube Assy - Thermostat Housing to
13 05367 i maunt Bracket - Throttle Cabie Radiatar Tep
[Turba Crly) (] 32275 1 around Strap
14 15410 1 Throftilz Cable g1 5047 2 Clamp - \Wire Harness
15 D5-275 1 Clamg - Cakle G2 15-880*" 1 Vacuatar Valve
16 0B-120 1 Wire Swivel Set G3 15-620 4 Engine Mount
17 05-240 1 Crain Valve 84 15970 d Washer
18 120461- 1 Zap-Crain &5 15476 1 Bracket-Line Clamp
HOSED 6 15-480 1 Clamg - Hese
19 134090 1 Hosa SMEY| [ (25" &7 15-478 1 Clamp Assy - Hose
20 15-284 1 Hose - Radiatar [l 02-253 i Sanding Uit - Temperature
21 05.120 4 Clamp - Hose a9 124180- 1 Swvitch - Oil Pressure
22 15-830 1 fuhz - Radiator te Engine 35450
23 15422 1 Hose - Water Pamp Inlat 7 2103 23 Bolt BMI-1 25 x 2500
24 125335 1 Separatar - YWater 71 233 22 Lockwashar BMIRA
5700 i 2219 g Flatwasher S0
171087 1 SCreen r3 1201 10 Lockwasher 516"
55910 i 1020 F] Beolt 56718 x 564"
. . 25 120052 1 Strainer - Fugl 75 1114 10 Lacknut516°18
SAEZ0 A 19585 = Balt 13MR-1 52 258 M
- 120900 1 Slzmenl - Fuel i 2044 =2 Flabwashaor 518" SAE
20650 78 1508 ) Lockwashear 10RM
22 153-427 1 MMount Bracket Assy - Air 79 1000 1 Balt 1/4"-20 x 344"
Filter ( Turko Only) A0 1056 2 Flabwasher 114" SAE
27 03-705 1 FusiHose 14" 1.0 {15.-1/2" a1 2264 1 Solt 8MM-1 23 x GOMM
28 03-70s T Fual Hase 104" L0, (48"} &2 1864 4 ol 100M-1 5 x 0MM
] D3-705 1 Fuel Hose 1547100 (36") a3 1782 2 Bolt1/2"-13 ¢ 1-1/4"
0 0«-0B3 F Clamp - Hose Bd 1203 2 Lackwasher 172"
3 15-488 1 M ount Brackeat Assy - Air BS 124 2 Flatwasher 1/2" SAE
Fiiter (Fon Turko Qnly) B3 1203 i Balt 5/16"-15 x 1 3/4"
32 15-974 1 Mounting Band - Air Cleaner ar 2257 z Eolt 10M0A-1 5 xiEh ht
33 25932- 1 Belt - Altermatorater Pump a5 1110 1 Locknut 1/4-20
Q03800 A9 1536 1 Bolt 51¢"- 18 % 2-3/4"
34 15-491 1 Belt- Fan an 1142 3 Hexnul 516"-18
35 15-879 " 1 Cavar &ssy - far Claaner 91 2252 2 Bolt BRAM-1 25 % SORM
s 15-877 1 Frimary Filter o 1213 1 Aot & 18 x 1"
7 15-878 " i Secondary Filbor a3 1988 4 Hexnut BMM-1 25
34 15-310 i Indicator - Air Filter Restnicticn o 120400- 1 Gashka! - Mutilar (Mon Turka Only)
| 15405 i Hoze - Al intake 132
e FORWARD (] 15-428 4 Clamp - Hose o5 1847 2 BokZMR-1 75 258K
4 15467 1 Clamp - Hose BG 2055 2 Lackwasher 12 MM
42 13-148 1 Tube -Air Cleansr io Turbo &y 11124 4 33716 Locknut Gr 5
{Turbo Cnly) b3 1036 4 FE"E6 x 2-1.97 Baolt
43 15470 1 Tube - Air Cleaner to Intake oo 1222 4 /8" Fizsbwasher
iNon Turbe Only) * Can Be Purchased Together Thraugh
44 15424 1 Hase - Intake to Ar Intake Tube Aszembly #15-967
tMon Turbs Cnly) - Can Be Purchazed Tagather Through
. . 45 15403 1 Hasz - Turbo to Adr Intake Tube Assembly #15-617
(Turko Only)
a4 T5-40)7 i Hose-2ar Filtar ta i infake Tube
Page 4

00-744 01/04 Page § 0O-744 (1704



Q0-744 Q104

RADIATOR / OIL COOLER ASSEMBLY

Page 6

FORWARD

ltem Part # Qty. Description ltemn Part # Qty. Description

1 15-865 1 Scresn Assy

p 07-987 1 Weatherstrip (100")

K] 15-861 1 Cross Channel Radiator
Cowling

4 08-421 1 Trirn (807

5 15-862 1 Cowling Assy- Radiator Hood

B 0r7-987 1 Weatherstrip (607)

7 Qg-ag3 1 Weatherstrip (307

8 15-753 1 Cover Assy - Radiator Access

g 15-493 1 Spring

10 15-4G8 2  AngleAssy - Bumper Mounl

1 15-G50 1 Cross Brace Assy

12 15-272 1 Cowver = Air Intake

13 15-275 1 Airintake Assy

14 15-438 1 Clamp- Hose

15 15-408 1 Hose - Air Intake

16 15-881 1 Insulation - Bottom

17 15-390 1 Insulation - Top

18 O7-987 1 Weatherstrip (7

18 15-304 1 Coocler- Qil

20 15-388 1 Radiator - Engine

2 23141 1 Fitting - Straight

22 23-420 1 Hose Assy - Oil Cooler to
Case Drain Manifold

23 23142 1 Fitting - Straight

24 23-202 1 Hose Assy- Oil Cooler 1o
Contral Valve

25 15-730 1 Fan Shroud Assembly

26 13-830 1 Tube - Radiator o Engine

27 15-978 t TubeAssy - Thermostal
Housing 1o Radiator Top

26 13-262 1 Hose - Radiator

24 05-120 4 Clamp - Hose

30 1222 4 Flatwasher 378"

31 00-083 1 Weatherstrip (13-1/27

37 00-083 1 Weatherstrip (13-1/27)

33 15-284 1 Hose - Radiator

34 1020 11  Bolt 818"18 x 3/4

35 1201 15 Lockwasher 5/16"

36 1221 11 Flatwasher /18"

av 15-663 2 Lalch - Screen

38 1003 1 Balt 1/4"-20 = 1"

38 1200 1 Lockwasher 1/4"

40 1220 7 Fiatwasher 1/4"

41 1000 5] Bolt 1/47 - 20 % 3/4°

42 1213 4 Boll 5467 -18x 17

43 0G-024 1 Cap - Radiator

i4 2258 B Bolt 378™-16 x 1-1/2" Gr. B

45 1202 4 Lockwasher 3/8"

46 1222 4 Flabwasher 378"

a7 2044 4 816" SAE Flatwasher

48 00-657 1 Decal “Coolant”

49 00-655 1 Decal "Hood Release”

a0 OG-036-Y 1 Decal "Rotaling Blades”

51 #3-308 1 Cirain Fitting

Page 7
0-744 31704



Q0-744 01704

COOLING FAN ASSEMBLY

Page B

FORWARD

Qty. Description

item Part # Qty. Description Item Part #
1 15-388 1 Fan - Engine Cooling
2 1211 2 Castle Nut 1/2"-20
3 15-598 1 Fan Hub
4 15-247 2 Bearing
5§ 15-501 1 Fan Tube Assy
B 15-465 1 Eracket Support - Muffler
{Turba Cnly)
7 15-592 1 Fan Shafl
& 1315 2 Woadruff Key 2/16"x 3/4"
] 16045 2 Colter Pin 118" x1"
10 15.295 1 Snap Ring - Internal
11 1231 1 Flatwashar [f2"SAE
12 08-534 1 Spacer
13 15-246 1 Pulley
14 1307 i Eolt AMM-1.25 x 16M0MM
15 2108 3 Bolt EMM-1.25 x 250
(Turba Cnly)
1307 3 Balt BMM-1.25 2 16MM
- (Non-Turb2 Only)
16 201 3 Lockwasher 518" (Turbo Only)
17 2044 3 Flatwasher 518" SAE
(Turbo Only)
18 1213 4 Bolt 5/16™18x 1"
18 1201 10 LockwashersM16"
20 1232 As Machine Bushing
Meedead
21 15-491 1 Belt - Fan Drive
22 08-070 1 Pulley - Bell digr
23 15-601 1 [dler Arm - Fan
24 15-600 1 Moumling Plate - Fan ldler
25 2105 4 Bolt BMM-1.25 x 25MM
26 1822 i Boll 3/8"-16 x 1-3/4"
27 1222 1 Flatwasher 3/8"
28 1maz 1 Locknui3/a"-16
29 1111 P Locknul 51618
30 2044 2 Flatwasher 5/15" SAE
Page 9

00-744  01/04



00-744 01704

TRANSMISSION / TRIPLEX PUMP ASSEMBLY

Page 10

FORWARD

Item Part #

1 23-464 1
2 23-004 1
3 23-004 1
4 13-B59 1
5 23.187 1
5 23-130 1
7 23-431 i
B 23-128 2
g 13-860 i
10 1957 4
11 1202 &
12 1222 6
12 23-124 1
14 23-192 1
15 23-113 1
16 23-378 1
o 23-131 1
18 23132 2
19 22-101 1
20 22.228 1
M 22-158 1
22 22-170 1
23 15-439 3
24 23-184 1
25 23-180 i
76 272180 1
27 23-185 1
28 1824 2
25 23-226 1
30 23-230 1
31 23-223 1
Ky 15482 2
a3 22-222 1
24 23192 1
35 23-106 1
36 23.229 1
37 22.271 1
35 23-186 1
24 231814 1
40 23-130 3
41 23-188 1
42 23-240 1
43 23-182 1
44 23-259 1
45 23-360 1

Qty.  Description

Hydraulic (Triplex) Pump
Transmission Pump
Filter Elerment
Housing - Filter
Hose Assy - Charge Fump
to Filter
Fitting - 90 Degres
Hose Assy - Filler to Port X
Fitting - 30 Degrees
Switch - Pressure
BO1t 3/8"-16 x
Lockwasher 3/87
Flatwasher 3/8"
Fitling - Straight
Hose Assy - Trans, Filter
to Trans
Filling - Straight
Fitting
Fitting - Straight
Filling 90 Degres
Hose Assy- Pump lo Manifold
Hose Assy - Pump to Manifold
Fitling - 80 Deqree
Fitling - 90 Degree
Clamp- Hose
Hose Assy-Trans. o Drain
Manifold
Hose - Tank 10 Pump Front
Hose Tank le Pump Rear
Hose Assy - Power Steering
Sensing
Boll 3/8"-16 x 1-1/4"
Fitling 90 Degres
Filting Tee
Fitting Diagnostic
Dusl Cover
Fitling Diagostic
Hose Assy - Steering Pump
ta Lift Valve
Hose Assy Steerng Pump
Fort PF to Bulkhead
Fitting Tee
Filting Straight
Hose Assy - Pump Rear to
Cantrol Manifold Fart P1
Hose Assy - Pump Front 1o
Contral Manifeld Port P2
Fitting - 30 Degree
Hose - Reservair to Trans
Charge Pump
"0 -Ring
Fitting - 45 Degree
Helief Valve Kil
Laoad Sensing Cartridge Kit

Page 11

Bracket Trans. Disconnect

ltem Part # Qty. Description

48 1243 1 AME-1Bx 17 Balt
47 1201 1 215" Lockwasher
48 15-293 1

45 [S-100 1 Spacer

L4 ) 16-492 i Lewvar- Towang

51 5143 1 Handla - Grip

52 23114 1 9% Degree Fitting

00-744 01/04



00-744  01/04

DECK MOTOR CONTROL VALVE ASSEMBLY

Page 12

&

FORWARD

Qity.

Description

ltem Part # Qty. Description ltem Part #

1 15-68% 1 Tube Assy- Supply Right
Wing Deck Motor

2 15-684 1 Tubxe Assy - Return Right
Wing Deck Metor

3 23-191 1 Hose Assy-F2 Fort to
Hydraulic Pump

4 23-202 1 Hose Assy - Oil Cooler

5 23-400 1 Hose Azsy - Maower Conlrol
Valve to Ol Cooler

B 15-686 1 Tube Assy - Supply Left
Wing Deck Motor

7 2341 1 Hose Assy - X Fort Lo Filter

B 23-188 1 Hose Assy - Rear Pump to
Part P1 on Manifold

g 23-210 i Hose Assy - Pressure Front
Deck Matar

10 23-21 i Hose Assy - Return Front
Deck Motor

11 15-734 1 Tube-¥ Port to Hyd. Tank

12 15-684 1 Tube Assy Return Left
Wing Deck Motor

i3 2261 2 Eolts/16"-18 x 4-3/4"

14 13-772 i Cantral Valve - Complele Assy

15 1111 2 Locknut 51618

16 05-097 1 Clamp - Engine Hamess

17 1221 3 Flatwashar 516"

18 1201 1 Lockwasher 516"

19 1213 1 Bolt 516"-18 x 1"

20 23-113 4 Fitling - Straight

21 23-244 3 Solenoid Valve 2/3 Way

22 23-242 4 Coil 12 WDC

23 23-116 1 Fitting-Tee

24 23245 2 Relief Valve

25 23-243 1 Solennid Valve 2/2 Way

26 23-135 3 Filting - 80 Degree

27 23114 1 Fitting - 90 Degree

2d 15-482 2 Dust Cover

29 23-221 2 Fitting - Diagnostic

an 23-225 1 Fitting - 90 Degree

H 23-140 1 Fitting - Straight

az 23129 1 Filting - 45 Degree

33 23-224 1 Fitting - 90 Degree

34 23-128 1 Filting - 90 Degree

Page 13

00-744 07/04



00-744 071404

CASE DRAIN MANIFOLD ASSEMBLY

Page 14

&

FORWARD

ltemn Part #
1 23.201
2 23-184
3 15-B92
i 15-651
5 23-4D00
5 15.825
7 15-687
B 15-528
o 1686
10 2044
1 15-848
12 23-188
13 23172
14 23-232
15 23-160
16 23-010
17 23-162
16 15-826
1% 15-827
20 15-834
21 23-110
22 23-140
3 23-174
24 111

25 23173
26 23124
27 23137
28 23-238
29 23177
a0 23-115
31 23422
32 23-126
33 15-432

- ok ek =5 e 2 ok T Qad —

==

-t

o R O T I % [ . L

A escriptio

Hose Assy - Oil Cooler Supply
Hose Assy - Trans.
Case Drain to Return Manifold
Tube Assy
Raturm Manifold to Oil Filler
Tube Assy - Return Weight
Transfer Valve to Manitold
Hosg Assy - Return Deck
Contrel 1o Manifold
Tube Assy - Return Deck
Meotor Drain
Tube Assy - Returm Lift
Tube Assy - Return Wheel
Motor Case Drain
Bolt 5116"18 « 5-1/27
Flatwasher 5/16" SAE
Manifold - Relurn
Fitting - 90 Degree
Plug
Plug
Fitting - Straight
Valve - Oil Cooler Bypass
Fitting - 45 Degree
Tube Assy- Case Deck Lo
Maotor Drain
Tube Assy - Relurm Lift
Cylinder
Tube Assy - Return
Steering Valve
Fitting - Straight
Fitling - Stramht
Flurg
Locknul 5AG6°-18
Flug
Filling - 80 Degree
Fitling - Bulkhead Tee
Murt
Reducer
Fitting - 90 Degree
Filling - 30 Degree
Filling - 45 Degres
Ho=z Clamp

item Part #

Page 15

t

Descriptio

00-744 0104



TRANSM|SS|ON MAN'FOLD ASSEMBLY __Item Part # Qty. Descu‘p_tiun Item Part # Qty. Description

1046 2 Bolt 3/8°-16x 47
e 1202 2 Lockwasher 378"
3 1769 2 Flatwasher 3/8" SAE
. . 4 15-482 2 Dust Caver
5 23-159 2 Diagnostic Fitting
G 15.353 1 Manifold - Trans.
7 23.120 2 Plug
(S g 23.218 2 Filling - Straight
4 g 22-228 1 Hose Assy- Charge Pump
= 10 23-101 1 Hose Assy - Charge Pump
11 23-113 2 Filting - Straight
12 23-119 2 Fitling-Straight
13 23-440 1 Hose Assy - Right Wheel
Motor
14 23-438 1 Hose Assy - Lefl Wheal
Maotor
\9/@ 15 23-439 1 Hose Assy - Right Wheel
\? Motor
16 23-437 1 Hose Assy - Left Wheel
Molar
17 23-382 4 Filting 90 Degree

&~

FORWARD

Page 16 Page 17
00-743 01/04 00-744 01704



Q0-744 07704

HYDRAULIC RESERVOIR ASSEMBLY

Page 18

&

FORWARD

tem Part#  Qty. Description Ite
15.235 1 Resenvoir Hydraulic
2 03.18% 1 Strainer Suchion
3 15-256 1 Gasket - Reservoir
4 15-238 1 Cover - Clean Oul
g 15-454 aG" Tubing - Black Poly
g 15-404 1 Cap
7 15-452 1 Fitting Mini Bart
13 15-T34 1 Tube Assy - Port &
to Hydro Tank
= 23-128 1 Fitting - 90 Degree
10 23-180 1 Hose - Tank to Pump Front
ik 15-439 5 Clamp - Hose
12 23-189 1 Hose-Tank to Pump Rear
12 23-188 | Hose Reservoirlo Trans,
Charge Pump
i4 23-158 2 Fitling - 90 Degree
15 23-162 2 Filting - 45 Cegree
[ 15-377 1 Bracket Assy - Hyd. Filler
17 15-863 1 Tube Assy - Return Filler
to Hose
18 15-995 1 Hose
8 15-692 1 Tube Assy - Manitold to
Qil Filter
20 2311 2 Filting 90 Degree
21 23.220 1 Filter Element
22 2301 1 Filter A55y - Complele Assy
83 23-246 1 Pressure Indicator-
Electrical
24 1020 4 Bolt 5/16"-18 x 3/4
25 1201 5 Lackwasher 5/168"
26 2044 2 Flatwasher 5/16" SAE
27 1624 4 Boll 3/87-16 x 1-1/4"
28 1764 13 Flatwasher 3/8" SAE
2z 1957 G Boll 3/8"-16 x 1
aa 1222 3 Flatwasher 3/87
kY| 1112 3] Locknut 3/8"-16
3z 1110 14 Locknut 1/4"-20
33 1056 14 Flatwasher 1/4" SAE
34 2167 2 Flatwasher 1/2° Hardened
35 15-736 1 Mount Brackel - Air Spring
36 1202 2 Lockwasher - 3/8"
a7 1841 1 Pipe Plug -
Sockel Hex Head
38 158-362 1 Saddie Mnl. &Assy
Hyd Reservoir
3G 15-766 1 Saddle Mnl. Assy
40 1221 3 Flatwasner 516"
41 00-658 1 Decal "Hydraulic Fluid Qnly™
a2 1213 3 5M1G-1E x 1" Boll
41 1103 5] E"-16 Hexnut
Page 19

escription

00-744 01/04



Q0-744  01/04

DECK LIFT CONTROL VALVE ASSEMBLY

Page 20

Item Part #

Qty.

Description

ltem Part # Qty. Description
1 15-973 1 Control Valve Assy
. 23-252 i Seal kit For #15-973
2 15-208 3 Link - Control Valve Lewver
. . A 15-818 1 Fin - Valve Lever
4 23-062 1 Roll Pin 5/32" x 3/4"
5 15-769 1 Mount Brackel - Valve
G 04-290 3 Knokb
7 15-815 1 Lever Assy - Right
] 15317 1 Lever Assy - Center
9 15-316 1 Levar Assy - Left
0 04-134 G Bushing
1 23183 1 Hose Assy - Power Steering
Pump ta Lift Valve Bulkhead
12 23-169 1 Fitting - Bulkhead
i3 16-693 1 Tube Assy - Lifl Valve o
Bulkhead
14 23-168 1 Fitling - 20 Degree
15 23-110 3 Fitting Straight
16 15-B36 1 Tube Assy -
Right Lift Cylinder
17 15-875 1 Tube Assy -
Center Lift Cylinder
18 15.871 1 Tube AssSy - Left Lift Cylinder
i3 23-111 1 Fitting - Straight
20 15.682 1 Tube Assy
Lift Walve to Weight Valve
21 15-691 1 Tube Assy - Drain Manifald
to Weight Valve
. . 22 23-168 2 Fitting - 90 Degree
23 1007 2 Bolt 1/4".20 x 27
24 £3-247 1 Cartndge -
Weight Transfer Valve
25 23-248 1 Body -
Weight Transfer Valve
26 1603 1 Boll 5116"-18 x 1-3/4"
27 2044 5 Flatwasher /16" SAE
28 111 4 Locknut 546"-18
28 23-2389 1 Locknut - Bulkhead
30 1020 3 Bolt 5/18"-18 x 34"
3 1110 2 Locknut 1/4"-20
32 23-446 2 Fitling - Straight
33 23-445 2 Oriface Plate

* Can Be Purchased Together Under Assembly #23-167

yral

FORWARD

Page 21

aad-744  J1/04



STEERING COLUMN / VALVE ASSEMBLY tem Part # Qty. Description ltem Part # Qty. Description
4 1 oo-41 1 Decal HFTE Loge”®
@ 2 05-144 1 Steering Wheel Cover
-2 1 27 1 Jam Nut [6MM-1.5
gy 3 . . 4 05-125 1 Steering Wheel
5 05614 1 Cowling Assembly
4 6 17-013 2 Button Plug - 5/8"
7 0d-331 2 Bushing
8 05-568 1 Pin - Tilt Lock
8 2177 1 Shoulder Bolt 14" x 17
10 2149 1 Locknut 10-24 ESMA
1 05-570 1 Enob - Tilt Ralease Laver
12 D0-550 1 Decal "1280"
13 2173 4 Bolt GMWM-1,0 x 20MM
14 1200 4 Locowasher 14"
15 15-976 1 Sleering Column
16 15-469 1 Steering Valve
. 23-003 1 Seal Kil
17 05-564 2 Spherical Bearing
18 1747 2 Locknut 1/2"-13
19 2180 1 Shoulder Bolt 172" x 1"
20 1051 2 Bolt 1/2"-13 = 1-1/4"
21 1851 8 Bolt 1/4"-20 x 3/4" Phillips
22 00-606 1 Decal
“Caulion 15 Degree Incling”
23 05-615 1 Cowver- Cowling
24 05-573 1 Cover - Cowling Front
25 O6-4133 i Trim
26 05-554 1 Tilt Stop Assembly
27 04-331 1 Bushing
28 D4-134 2 Bushing
29 D5-555 1 Releasa Lever fssy
30 2178 1 Shoulder Bolf 3/8" x 3"
R 05-589 1 Spring 2"
32 2176 B Cage Mut 1/4"-20
33 23-124 1 Fitting - 50 Degres
34 23-110 3 Fitling - Straight
35 23-182 1 Hose Assy
36 23-180 1 Hose Assy
v 23179 1 Hose Assy
38 23-181 1 Hose Assy
i) 23-178 1 Hose Assy
40 23-128 1 Fitting - 90 Degree
41 23-139 1 Fitting - Bulkhead Straight
42 2317 4 Filling - Bulkhead Siraight
3 23.238 i Locknut - Bulkhead
44 23.236 4q Locknul - Bulkhead
45 15-834 1 Tube Assy - Retumn
T\ 46 15-829 1 Tube Assy - Steering Right
47 19-B55 1 Tube Assy - Pressure
FORWARD 48 15-B35 1 Tube Assy - Steering Lefl
49 15-733 1 Tube Assy - Sleering Sensor
50 00654 1 Decal "Reverse/Fomvand”
MOT SHOWN -
- 13-410 1 Hose Sleeve - MNylon (12")
- 07-596 3 Ties- 12" Mylon
Page 22 Page 23

oo-744 0104 00-744 01/04



O0-744 014704

FUEL TANK ASSEMBLY

Page 24

FORWARD

ftem Part # Qty. Description Iterm Part #
1 13-210 1 Fuel Tank
2 15-736 1 Mount Bracket - Air Spring
3 1222 G N&" Flatwasher
4 1103 & 3/8%-16 Hax Mul
g - T 5
B 15-404 1 Cap
7 - . .
a 2044 2 Flatwasher 5/16" - SAE
g 15-377 1 Eracket Assy - Hyd. Filler
10 15-764 1 Saddle Mounl Assy -
Lefi Frame
I 13-274 2 Filting - 90 Degree
12 04-082 2 Hose Clamp - 1/2"
13 03-703 1 Hosa - 1/4" [ D [467)
Fuel Filler {o Tank
14 03-705 1 Hosa - 1/47 1.0 (36" Water
Separatorto Tank
15 15-361 1 Saddle Maount Assy -
Fueliank
18 15-258 1 Fusl Sending Unit
17 177F a Phillips Screw 8-32 x 34"
18 03-068 1 Gasket
19 15-453 1 Fitting - Mini Barb
20 15-454 ag" Tubing - Black Foly
21 2167 P Flatwasher-1/2"Hardened
22 1112 B Locknul 3/8"-16
23 1769 17 Flatwasher 3/8" SAE
2 1202 i Lackwasherd/g”
25 1824 4 Bolt 3/8"-16 x 1-1/4"
26 1947 i Bolt 3/8"-16 x 1"
27 1841 1 Pipe Plug -
Socket Hex Head
28 11N 3 Locknut 5/16"-18
24 1020 3 Bolt 5/116"-18 x 3/4"
an 1201 K] Lockwasher 5167
Page 25

ty. Deascriptio

00-744  J1/04



gg-744  O1/04

BULKHEADS / FRAME

Page 26

FORWARD

ltem Part# Qty.

b v I SR PRI N B

oo

23250
23237
Z3ET
23138
23138
23235
23228
FA-E35
23187
154584

15585

23313

23214

23-1348

23194

1:5-871

15687
23-215

23207

15-825
23185

15733
Sa-203

FA206

Description Itemm Part #

4 Fiting - 20 Degres Bulkheadi#10] 25 15876
3 Fiting - 90 Dagras Bulkhead #5
5 Fiting -Tes Bulkhaad #5 26 23-204
1 Fithng - 40 Dagras Bulkhead #4
1 Fitting - Straighi Bulknead #4 a7 25196
g Mut- Bulkhead #5
2 Mut - Bulkhead #4 25 23206
4 Mul - Bulkhead #10
1 Hose Assy - Pressura L H Wing| 29 15.527
1 Tubsa Ag2y - Return LefiWing

Mator 30 15-855

Tube Assy - Frassure LeftWing

Maoter 31 23212
1 Haose Assy Prassurs L H Wing

fotor 32 >-525
1 Hase Assy - Returmn L H Wing

A [llal 33 15-B28
1 Hase Azsy - Return L H Wing

Lift 3 23734
1 Tube fAz-zy - Return B.H Wing

Lift a5 23234
q Tube Azsy - Pressure Left\Wing

Lift Cylinder a5 15588
1 Tube Assy - Sylindar Orain Line
1 Hosedssy - Malor Dran L H a7 15580

Wing
1 Hoze Aszy- - Moter Drain R.H a5 23.2048

Viing
1 Tubea Assy - Deck Matar Drain | 39 23.205
1 HosefAssy - Power Steenng

Fump Senscr a0 23-1ud
1 Tubs Assy - Steenng Sensor
1 Hose Assy - Pressure Front Left| 47 5.836

Lift Cylimder
E] Haoge Asey - Pressure Front

Fight Lift Cyiindsr

Page 27

Qty.

Description

1

Tube Assy - Pressure Front
Lift Cylinder

Hosa Assy - Retum Frant
Laft Lift Cylinder

Hasa Assy - Power Steening
Pumpto Bulkhead

Hose Assy - Return Frant
Fight Lift Cylindar

fube Assy - Betumn Lif
Cylinder

Tube &s2y - Presaura
Steenng Valve

Hose Assy « Front Motar
Case Drain

Tube Assy - Return Deck
IMotors

Tubefssy - Wheel Motar
Case Dran

Hose Assy - Dram Right
Wehiaal Mator

Hoze Azsy - Orain Left
Whael Maotor

Tube Assy - Returh Righl
Dack Matar

Tube Assy - Pressure Right
Dack Matar

Hose Assy - Pressure Right
Deck Mator

Hosa Assy - Return Kight
Deck Mator

Hase Azzy - Return Right
Wing Cylingder

Tube Azsy - Baght Lift
Cylinder

00-744  01/04



00-744  07/04

BRAKE LINKAGE / WHEEL MOTOR ASSEMBLY

Item Part # Qty. Description ltem Part #
1 15-185-A 2 TireWheel Assy 48 0701
- 15-186-4 1 Whee| Only
: 15-187 1 Tire Only 0 15715
2 15-080 2 Hub - Wheel Mator 51 1863
3 02-312 2 Slotted Jam Nut 1'-20 52 13722
4 15-276 2 Drum-Brake - 1122
5 2330 10 Bolt-Hub - 09-148
& 1712 18 Bolt 212 x1-1/4"Grga |- 15-359
7 15.306 2 Brake Assy 3 157
B 15-202 2 Mount Plale Assy - Brake | ° 122
5 15.200 7 Back Plate Assy - Brake  |” 08-148
10 06-011 2 Cam-Brake . 15-957
1 09-518 2 Bushing 54 15-708
12 04-406 2 Bushing a5 232
13 15712 1 Shaft Assy - L H. -

. 15-850 1 Shaft Assy - RH. % 4z
14 15.198 2 Whesl Motor ar 15-701
- 23273 1 Seal Kit For #15-199 =8 5276
15 03-311-A 2 Key A
16 1605 2 Cotter Pin-1/8"x I" 60 13.724
17 05474 ) Lever Assy 51 13-702
18 15962 2 Link Assy 6z 4114
19 2064 13 Clevis Pin-5/16" x 04 63 1794
20 2075 13 Cotter Pin 3/32" x 1/2" 64 15-705
71 1507 > Bolt 3/8"-16 % 2" B5  09-148
2 1202 2 Lockwasher 3/8" 86 05-384
23 1103 2 Hexnut 3/8"-16 er 1023
24 2044 8 Flatwasher /16" SAE Ga 12
25 1201 12 Lockwasher 516" 69 1213
26 1020 a Eolt 5/167-18 x 3/4" 0 1133
27 1500 2 Grease Fitting 1 05-148
25 1203 16 Lockwasher 1/2" 72 15700
29 1102 10 Hexnut 51518 [ 23-113
) 1736 8 Bolt 213 x 1-12"arg |74 23-140
31 02-409 1 Pin - Swilch Actuatar 75 23-234
32 15-397 1 Cable Assy - Parking Brake
33 02-408 1 Switch - Parking Brake |0 23102
34 1=-803 1 Support - Parking Brake
5 1803 4 Bolt 5/16"-18 x 1-3/4" # 23-105
B 1111 11 Lacknut 5/6"-18
as 05-572 1 Brake Lever Assy 7 23-103
B 1957 4 Bolt 3/8"- 16 x1"
9 17689 8 Flatwasher 3/8" S4E . 23-104
40 15-711 1 Shaft Assy - Lower L H,
2 15-710 1 Shaft &ssy - Lower R.H. 8 15-281
41 2164 2 Woodruff Key - 1/47 x 354" | 72 15-405
42 15723 2 Rod Assy 80 1019
43 15-660 2 Bracket - Brake Shaft 81 1036
44 07-011 2 Machine Bushing 82 1110
45 15718 1 Tube Assy-L H B3  09-058
4G 1502 2 Grease Fitting B4 02-292
47 15-401 1 Bushing B85 2058
48 04-406 2 Bushing 86 19-714
87 2002
Page 29

ty. Description

As
Meeded

eeded

|5 T - T R N T TR - N TR . R A . [ e

1
Bottom
1
Bottom
1

Machine Bushing

Tube Assy - R.H.
Cotler Pin 1/8" x 1-1/2"
Fod Assy - Brake Lefi
Mt

Rod End

Link Rod

Fod Assy - Brake Right
Mt

Rod End

Link Fod

Brackel Assy - Brake L.H
Machine Bushing

Eushing

Pedal Assy - L.H,

Fad - Brake Pedal
Locknut 3/8"-24 ESMNA
Shaft

Interlock Assy

Spring

Rall Pin 1/47 x 1-1/4"
Bracket Assy - R.H.
Clevis 5M16™24 x 2-1/4"
Clamp - Cable

Bolt 5/16"-18 x 2"
Locknut 3/3"16

Bolt 5/16"-18 % 1"

Foll Fin 1/4"x 2"

Mut - Lug

Fedal Assy - R.H.

Fitling - Straight

Fitting - Straight

Hose Assy - Wheel Molor
Drain

Hose Assy - Manifold to
Fort of L.H. Whee!| Motor
Hose Assy - Manifold to
Paort of B.H.Wheel Motor
Hose Assy - Manifold o

Top Port of LH. Wheel Motor

1

Hose Assy - Manifold to

Top Fort of R, F. Wheel Motor

B = P D R R B B RO BS

Clamp - Hose

Spacer - Hose Clamp

Bolt I/4"-20 x 1-3/4"
Flatwasher 1/4” SAE
Locknut I/4°-20

Safety Switch

Protective Cover

Screw #12 x 1/2°

Brake Shatt - Intermediale
5M16"-24 Jam Mui

00-744  01/04



TRACTION CONTROL / CRUISE CONTROL LINKAGE

a0-744 07104

Page 30

i

FORWARD

ltem Part# Qty. Description

(== = I % o - S L LK

B i B B L) L3 L3 £ LA L LD S TS W S — —t
ww—t::@g-qgw-n-wm-gmmwhzmn.mﬁuumaqaaiaﬁja

15-631
15.429
15-630
15-627
15-371
06-391
15-622
15-105
23-004
15-290
15817
15-278
15-624
15-6286
15-621
15-621
06-394
1856
0d-245
1135
22748
1056
1110
2129
2128
1102
1172-4
1020
2044
1111
1824
1603
1769
1849
10032
1794
2260
15-277
15-104
1957
1222
1202
1102

B3 B3 B B o~ B B == S B O = by O O B P Ju — == D0 ds I =4 B P BRI A B = =i b f) =t 3 =k —% ok i =k i =k A

Pedal Assy- Hydro

Rubber Pad - Hydro Pedal
Pin - Pivol Hydro Pedal
Mounting Assy- Hydro Pedal
Coll - Owise Control

Disk - Cruise Conlrol

Lever Assy - Trans. Control
Brackel Assy

Transmission Pump

Lever- Trans. Cantrol
Bushing - Neutral Return
Spring

Tube Assy - Trans, Conlral
Tube - Trans. Conlrol Pedal
Bushing

Bushing

Rod End

Hexnut If4°-28

Ball Jaint-3/3"

Roll Pin 3716 x 1-1/4"
EMB" x 5/8" Soc Head Shoulder Balt
Flalwasher /4" SAE
Locknut 1/4"-20

Carriage Bolt 5116718 % 2-1/4°
Carrage Boit 516"18 x 1-1/4"
Hexnut 5/16"-18

3816 Locknut Gr §

Bolt 5116"-18 x 374"
Flalwasher 5/16" SAE
Locknut 51618

3/8"18 x |-1/4" Boll
Locknul 3/8%-24 ESNA
Flatwasher 378" SAE
Jamnut 2/87-24

Bolt 1/4"-20 x 1*

Raoll Pin 1/4" x 1-1/4"

Baoll 3/8"-16 x /4"

Spring

Bracket Ass'y

38716 % 17 Ball

38" Flatwasher

38" Lockwasher

3E-16 Hex

Page 31

ltem Part # ty. Description

00-744 07/04



STEERING AXLE ASSEMBLY item Part# Qty. Description ltem Part # . __Descriptio

' 05150 1 Rear¥heel/Tire Asey 58 2118 As Flatwasher 38" SAE
05181 - Wheel Dnly N agetiscd
03-168 - Tire Only =0 mz2 2 Locknut 3%6°16
. . 05171 - Repair Tube
05-148 10 Lug ot 1/2"-20
04107 2 Dust Cup
1701 2 Sloted Mut1"-14
1408 2 Flabpasher 1° SAE
Mgy 8 Beanng Gane
Q4007 8 Beanng Cup
04-008 2 Hub
04005 4 Seal
15-509 1 Spindi= Assy - Left
15512 1 Spindle Assy - Right
1 1w 2 Cotter Pin 1/8" x 27
12 160 2 Set Sorew 1213011047
i3 1807 Z Jam Mut 1/2°-13
- 111G . Fay /a7 x 3l
15 15.506 1 Axle Assembly
16 1500 3 Greaze Fitting - Straight
17 1S0Z [ Graase Fitting - 90 Degres
‘g 15.502 2 Bushing
] o701 2 Machine Bushing
20 15-231 1 Clevis Pin - Steering
21 1843 3 Cotter Bin 148" « 1-1/2"
£2 18539 1 Stesnng- Cylindar
23357 1 SealKmFor#15-539
23 oa12 1 Clamp Assy
2d 04109 1 Call Jarn§ - Female
25 2182 1 Slotted Mut &/&"-13
5 1507 1 Bolt 3@ -16x 2"
. . yrd B00 4 Cotter Pin 2327 1°
_.26 2B 15.248 2 TieRedEnd -R H Threag
- : | 15248 Z Tie Rod Eng -1 H Thread
.1}? 28 ?!u 32 - 31 39 27 _!-_'- 11-3_&!_ 3 Jarm Mut EE1 AR H _1'hr-:~ar_1
i 186 2 Jam MutGHE"-18 L H Thread
¥ 15513 7 Te Kod
: 1}52‘ || 13 16537 2 Steenng Lever
4 Q=178 2 Seal
' i 1548233 2 ol Retainer - Sizsnng Lever
. 158922 2 Washer - Stesning Lever
s 3 14957 2 Bolt 38"-16x 1"
| 3 15-837 1 Bellzrank Assy - Stasnng
' 35 04-325 2 Bushing
g 40 ;d-011 Slatted Mut 3/£"-15
\ N 18% 4 Castle Nut 3/8™-24
¥ a2 15500 1 Yoke - Seenng Axls
3 B a2 15814 1 Fin - Axle Frvot
i T 44 1138 1 Faoll Pim 516"y 27
: 45 822 i Bolt 3816 % 1-1/2
] 1202 ] Lockerasher 36"
&7 1222 7 Flaterashor 3/8° SAE
| 1957 1 Bol 3"-16x 1"
A3 2E110- 2 Fitting - Stravght
=0 23216 1 HoseAssy - Long
51 2317 1 Hooss Assy - Shert
b 15-82% 1 Tube Azsy - Steanng Right
[ o 15835 1 Tube A=y - Steering Led
- 05135 1 Clamp
£ 2044 1 Flaterasher SMEG”° SAE
FORWARD 4 @ - v esousneas
ET 05154 2 Spacer
Page 32 Page 33

00-744 01/04 00-744 01/04



HOOD / BUMPER ASSEMBLY

'--.1'1

Attachment Datail
Inside of Hood
Typical Both Sides

FORWARD

Page 34
00-744  01/04

lterm Part #
1 15-760
2 15831
3 0E-A21
4 18-421
L] (7-595
I 2044
T 15095
3] 15008
0 152631
10 15-385
11 15260
12 15-736

3 1745
14 05-143
15 15-812
e 15-493

7 15-057
18 1002
18 1055
20 1110

1 1316
22 1300
23 1144
24 1957
) 7Rl
i & 1824
-;’-"l'I 1112
B 1204
25 15-7G7
o g0-Fot
8| 00653

Do-552

K J3-656
=3 1213

ty. Descriptio

Hood Assy

mear Fanal - Haod'

Tnm (£87)

Tren (70"

Stnker Bolt

516" SAE Flatwasher
Hood Cable

Ait Sping

Ball Shub

Bumpear Assy

Cap

fount Bracket - A Spring
Haxnul 716714

Grip - Hood Release Levar
Lever-Hoad Lalch

Spang

Heood Laich

Bolt 1/4"-20 x 1- 184"
Flatwashar 104" SAE
Lacknut 1/4"-20

Bl 1/47-20 % 172"

Bolt 1/4"-20 x 314"

Locknut 5Me°-18

Boll 21816 x 1
Flaterasher 318" SAE

Helt 3/87-18 x 1-1M"
Lacknut 318716
Lackwsashar /5"

Hinge - Hood

Decal "Turbo” (Turbe Engine Cinly)
Decal"Hydro Power 1280"
{Hood Left Sida)

Decal “Hydro Power 12807
{Hood Right Sade)
Cecal"Hood Relpase”
Baolt 5M1&87-18 % 1" HHCS

Item Part# Qty. Description

Page 35

00-744 01504



SEAT DECK / GLOVE BOX ASSEMBLY ltem Part# Qty. Description ltem Part # Qty. Description

1 15-901 1 Flear Mat
2 15875 1 Seat Deck Assy
3 15425 1 Snap Bushing
. . 4 oa-421 1 rirm [6-304")
& DE-179 1 Kok
= 12874 1 Laver Assy - Saat Deck Relaase
7 15870 1 Bracket - Seat Support
H 153-7f6 1 Cover-Glove Box
g 157723 1 Giove Box Assy
|x 160 1 Comer Fin 116" 172"
1 1056 2 Fiatwasher 1/4" SAE
12 1738 3 Machine Scraw 10-32 x 1/2" Phillips
13 1887 £ Flatwasher#10
14 1775 3 Locknut 10-32 ESMA
i3 1221 i Flatewasher 515"
G 1022 1 Bl SME"-18x 114"
17 0519 1 Spacear - Laver
15 1111 1 Lacknul BIG™-18
12 1020 10 Balt S08"-18 % 354"
2 2044 10 Flatwashar 57167 SAE
21 1301 & Lockwasher 518"
s Couev0 1 Decal "Fuse Block”
23 102 2 Bl -8 Hax MHul
FORWARD
Page 36 Page 37

00-744  01/04

00-744 a1/04



00-744 01704

INSTRUMENT CONSOLE / PANEL ASSEMBLY

Page 38

FORWARD

ltem_Part # Qty.

Description

£ 15433
i 15-800
2% a0-547

2 00-645

25 1233

* 02415

:; 15-841

4 15-954

ix] 15-883

LN L Iw fa
S ST
- -1

= ? -
o g
L] oy

inoLy
—

] .
[N

5122
15735
[z-014
145234
2045
15-414
1400
05279
1601
05-377
15-837
03-17%9
AL

4 15-800
15-853

— b " Cad o) =k -

T O T R T S Y W |

2176
15-801

15-802

00-G4 5

T S-BEG

L7-011

[T W [RS I S T T  S  E S 2

L2-215
15-832

02052
3 02-0h4
15-987
15385
15958
15985

15088
15-082
15-988

e o A N T N U P e

—_
—_
)
L]

e = P — o B RO

D e
F; H:l L
9, —=
P

= I )

L
[

4

<1

X,

i
P
—r
oy

PR+ I SN NS SR L

L (2-420)

Hourmeter

Consalefssy - Insirument Fanel
Maouni Brackel-Gaugs
Starwasher #10

Hexnut 10-24

| hratls Cahbla

Flatwashar 378"

Ceondud Clip

Colter P 18 T2

Fricton Fad

Lever Assy

Fonak

Spnng

Fanal Assy - Dutside
Shioud Assy - Instrument Panel
Efectncal Harness Assy Instrument Panel
Cage Mut 1/4"-20

Fanel - Frons

Fanzl - Middle

Panel - Rear

Decal - Front Panel

Decal - WMiddle Panel

Decal - Rear Fansl

lgmiman Swatah

Machine Bushing 15 GA
Machine Bushing 14 G4

Light Socket f Harness Assy
Bulk

Light Cluster &5ay - Yallaw
Light Cluster Assy - Red
‘WMatar Tamp Gauge

Fuel Laval Gauge

Flug - Swatch Hols

Mount Cradle - Swiich (End)
Swtch - W0

Mount Cradle - Bwitch 1 Endi
Swirch - Cald Start

Mount Cradle - Switch (Centar)
Switeh - Crizise Contral

Maurt Cradle - Seatch (Sentar)
Switch - FTO

Maunt Cradle - Swrtch (End)
hMaount Bracket - Gaugs

Hexnut B-37

Flatesashar 3/8" SAF

Locknut 3/3"-13

Flaterashar #5

Key -lonilien

Machine Screw 14420« 304" Philhps
Haxnut 10420

Mactune Screw 104720« 12" Philips
Flavwazher 114" SAF

ok 10420 x 34"

Helt 5M6™18 « 34"

Locknut 720

Bolt 10420 ¢ 1- 104

Flatwasher 516"

Lackwashar 5437

Light Socket

Eult

Item Part# Qty.

Description

Page 39

00-744 01704



o0-744 01404

BATTERY ASSEMBLY

Page 40

V'

FORWARD

ltem Part# Qty. Description

1 15357 1 Barary Box Assy

2 A057 1 Battery

3 2115 1 Batiery Cable - Positive
4 22749 1 Aattery Cable Megahve
5 2204 1 Terminal Caover - Slack
B 02393 1 Terminal Cover - Rad
Fd 15411 1 Haltery Hald Dowr

& 1213 1 Belt 516" -18x 1"

L2 2257 2 Bel 51618 x 9"

10 k| i Bolt 5M18"-18 x 314"

11 1201 3 Lockwasher 16"

12 Zoad £ Flatewasher 5157

13 16.855 2 Carnsr Guicde - Battery Tray

Item Part# ty. Descriptio

Page 41

00-744 01404



O0-744 07404

ELECTRICAL - FUSE BLOCK / RELAYS

Page 42

FORWARD

ltem Part# Oty

Description

e R R L S LN

— o — —
it - R R AR

a0 L

15-415
02405
03443
15-811
12-235
02-201
15-810
1951
02212
1887
fz2-di2
D2-305
02-308
02-307
18071
177
1738
1751
02-314
10Ca
1200
D2-382

L B R o P U N A T & I & - pe—y
[==]

= o

LI L e . e 0

Wire Harness - Front

Fower Relay - 40 Amp

Bracket - Connectar Moduls

Mount Bracket - Relay

Alarm

Cifeudit Braaker

Maount BEracket - Fuse Block
Mazhine Scraw 14"-20 x 3/4" Philps
Time Delay Relay

Flatwasher #10ESMNA

Fuse-ATC 3Amp

Fusz-ATC B amp

Fuss-ATC 10 AmMp

Fuse-ATC 20 Amp

Locknu: 174-20 ESMA

Locknut T0-32 ESHA

Machina Scraw 13-32 = 1/2" Phillips
Machme Serew 10-32 « 32" Phillips
Fusze Bicek

Flatwasher 1/4" SAF

Lockwashar 1.4

Crinde

ltem Part# Qty.

Descripticn

Page 43

Co-744 01404



ROLL OVER PROTECTION SYSTEM ASSEMBLY

1
e,
& /
9
* 5
» d
@ @\ﬁ] _‘,.-fﬁ

Page 44
00-744  Q1/04

ltem Part# Qty.

Description

1

Lo S 80 RS MR % I W |

15-560
7259
15584
15650
15-443
18496
2258
12002
176G
1112

{ (%]

B i == = - IR

ROPS Assy

Balt3/87-16 % 2-1/4" Gr &

Adapter - ROFS

Cross Braca - Frame

Stop-Wiang Arm

Maching Screw 15420 2 1" Phullips
Bol 28" 16 5 1-1/2" Gr. 8
Lockwasher 358"

Flatvasher 3787 S4E

Lacknut 38716

ltem Part # t

Page 45

Description

00-744  91/04



SEAT ASSEMBLY

Complete Seat Assembly

Air Seat # 05-458
Milsco Deluxe Seat # 05-437

0o-744  01/04

Page 46

FORWARD

Part # Qty. Description

ltem

.l
F

04405
4-284
(14-285
02371
(2-304
1219
1204
1112
1227
1030
1020
1221
(54558
040480
(5437
[¥2-358
05-545
0c cavT

m
05659
D6-d32
S0dd
j 201
1020
MES
1743

T B T T

P e T N SN TR

B 0 = o m s

W =d I

rak - Mot Sald Separately

Air Seat Cushion Asay
Armrestkit-= H & L H
Suspension Cover

Seal Swilch win Cannactor
Seat Swaich (wiCannector
Flataasher FMG"
Leckwasher 7HE"

Locknul 3E"1E
Flarvasher 3587

Balt 3/8"-18 x 314"

Balt 5/167-18 x 3/
Flatwasher M6

Armrest Assy-L H

Seat Balt Assy
MilscofDeluxs Saat Cushion Assy
Seal Switch

Bgpsters

Spacer

Locknut SAG"-18
ArmrestAssy - 5 H
Suspansion wibd Lsters
Flatwasher 516" SAE
Loackaasher 515"

Hok M6 - 18 x 3"
Suspension

Balt TH&E"-20e1" Gt &

ltem

Page 47

#

ty. Description

00-744 01/04



00-744 01704

AIR SEAT FRAME ASSEMBLY

Page 48

# Qty.

ltem Part

29000
25001
25002
25003
25004
25005
25008
25-033
25-014
25070
25021

ke ek bk

Description Item Part# Qty. Description
Frame Assy
Lurmbar Kit

Back mestnction K

Soat Foam Suppon

kit Fastenars Sel Mounting

CP Bracket Kit

Suspension Cover - Canvas wiVeloro
Suspension Covel - MeldedRubber
Saal Tt Raplacemant Kil

Lumbar Knob

Fachner Handis

Page 49

00-744  01/04



60-744

g1/04

AIR SEAT SUSPENSION ASSEMBLY

Page 50

ltem Part

250407
25-1418
250049
25010

5 25-011

25012

[ 2503

204

2 F5-0175

25-014
| 25-07
2 25014

) 25015
= FE-0a3

e et Nl ST T S A

ty. Descriptio

Air Walve Kt

lsclator Sprng kit

Contrel Handle Wit

Saat Tilk Replacement kIt
Guide Assy Kt

lsolatar Assy

Suspension Hardware Kit
Camper Kit - Low Frofile
Air Spring ki

Lippsr Plate Waldmant
Cuter Laver Assy

Innar LeverAssy

Base Assy

ForedAft Restnatian kit

ltem Part# Qty.

Descripticn

Page 51

00-744  01/04



DECK LIFT VALVE ASSEMBLY

- S \_ '®/

_Qé\@_?‘ /Q\ .

Mmfx;/%;_j_ 2%? 3
gt :

Complete Assembly
#15973

Page 52

00-744 071704

ltem Part# ty. Description

NS5
& NS5

23-253
23-254
L 23-25%
23256

: 23-268
23.257
1 23-258
23-259
23280
23-251
13 23-262

14 2353

Poem b L Lk G b L) 0T L s

= 23-dma
14 232065
14 21265
i 23257

23-265

o L) oL 3 O L ks 3 ¥

= &

G AT =k e

ol
L

-

I
=

Bady
Sponl

O-Ring

Buzhing

\Washar

Spnng - Speol
Spacer

Retainmg Ring
SpoolCap Assy
Reliaf Valvs Plug Assy
Shim Washat - 0107
Shim \Waghaor - 015
ShimWasher . 035
Spring - Relief Valve
Foppel

Check Plunge
O-Ring

Seat

Foppet Assy

Seat Retaning Flug
Chack Spring

Seat Retaining Plug
Slandand Plug Assy
Wiper Seal

-Ring

2-Ring

Baczk Up Ring
O-Ring

Availablo in Seal KA #23-252

Install The Same Thickness S Ramoved

HE5 Not Sold Separaiely

ltem Part #

Page 53

ty. escription

d0-744  01/04



Q0-744 01404

DRIVE WHEEL MOTOR ASSEMBLY

COMPLETE ASSEMBLY: # 15-199

Page 54

ltem_ Part # Qty. Description

—s ¥ HEF K ifp iFe

15-088
23558
Fa580
2551
23.5832
23-553
23-554
23584
23565
i BT
23.588

[ =

Bl B2 OS2 Bl ) B
=] =i
LLS R = LR ]

B B

L L) L G ) R L
Lh U Al U N i o

o mal Tl el Pt
Ch U B e

"t
“h
=]
1

il il el ok o 8 PN B

B A L I R T T

Shaft Sub-Assembly
£ -Fing

Seal Snaft Exclusion
Seal Shatt

Back-Up Ring
Hausing, Baarning
Seal Shaft Face
Plale Weaar

Dt

Geraler Sub-Assambly
Plzlz. Valvs

(e, Valve

WValva

Plate, Balancing

Pin

Spnng

Seal Inner Face
Seal, Outer Face
Housing, Valve

Screw, Cap

Item Part# Qty. Description

Page 55

00-744  01/04



STEERING VALVE ASSEMBLY

00-744

o01/04

Page 56

Complete Assembly
# 15-469

ltemn Part# Qty. Description

23045 Contral Pans Assy
23447 19 Plate - Vifear

23003 1 Seal Kit

23043 1 Dive

23-049 1 Hearing Kt

23050 1 Spring - Cenlenng Kit
230581 1 Retaining Ring - External
23052 % Fin

23272 1 Spacer

23.054 1 Flug iincludes O-Ring)
23055 1 2all

2370 1 Cap - Scraw

23971 4 Geroter

lten_Part# Qty. Description

Page 57

00-744 07/04



on-744  01/04

TRANSMISSION PUMP ASSEMBLY

Sarial Code and
Prodius BMurmigar
Lowatian

Page 58

Complete Assembly
# 23-004

Pa

23288

£3-288
23-244
23-201
23.292
23-283

23-294
23-235
23296
23.297
23298

[N ]
T
R
Lial
o

ol e I L TR N
fad Bad Loy ) 0l

S R SR T — Bl A el il b il i ] el b e

s Pl R = g s

o

Descriptio

Jarn tul
Retaming Ring
Retaimng Ring
SealWasher

Cap Scraw
Retahing Kit Assy
Seno Prston Assy
Servo Pston Followa
Caver Plale
Gaskel - Caver Plale
CGiazkel - Housing
3asket - Contral Hewsing
Cover Plale

Cam Flale

Thrust Race
Thrust Beanng
Ralaf Valvs
O:-Ring

Reis! Valve
D-Ring

Cap Screw

Cap Screw

Cap Scraw

Waive Plate
Housing Assy
Hauegng

Beanng

Plug Sub-Assy
O-Ring

Cragle Sub-Sssy
Dowel Bushing
Bushing

Cap Screw

Cap Scraw

Seal Sub-fAzey
Backplate Assy
Beanng

Fall Fin

Item Part #
Ky 23315
peic} "

K 23-17
K +] 23-114
37 23-119
KE] 23-320
381 y

39 23-320
40 23-322
401 o

41 23-322
4711 E

4 23321
43 =

48 }3-358
45.3 23-332
45-3- :

424 23-333
4i3-5 23-334
4545 2L-E35
47 23323
L 23-324
43 23327
a0 23-323
=1 233256
52 P KT
53 33078
55 23-328
55 23-323
57 23330
GE "

54 -

ik 23-31
1 23-305
G2 23-316

Page 59

ty.

B e B e

S N e

Fi5
MHeeded
i

1
I
1

il el s "l

Do O =t L = A

Description

Driva Shafl
Malded (- Ring
Mg
Lockwwasher
Vifasher
Flug

O - Ring
Plug

O - Ring
Plug

- Ring
Flug

L Fing
Key

Shall Seal

Charoe Pump Adapter Sisay

Flirg
O - Ring
sShams

Epnng

Foppet

Contralfrm

Servo Control Assy
inner Ring Geroler
Chter Ring Gerotal
Supply Oritice
Contral Valve Oniffce
Control Vahee Qrifics
Couplet

Retaimirg King

Dump Valve
Retairmng fing
Cuad - Ring
Washet
Washer
Vasher

*Avalanle Through Seal Kit#23-304

00-744  07/04



TRANSMISSION MANUAL SERVO CONTROL ASSEMBLY

|dentification Mark

Destroke Valve

Meutral Lockout
Switch

Oo-744 01704

Qty.

Description

ltem Part#

M Fa b ol —

23-337

SO-T5E
23358
23-340
£3-34
23-324

23-342

23248
23-247
23-344
23-345
23-343
23344
23-348
23-395
#3354
23.350
23.352
23351
J3-358

ST TR S TN e T T | R SR R |

L L o o (i S A Sy

23353 1

Flug

- Ring

Feataining Ring

Spring Ketainer

Spnng - Spaol Centanng
Valve Spool

Manual Sersa Control Assy
Set Scraw

Wiper Saal

0 - Ring

Input Shaft

oat Screw

Headed Fin

Retaiming Ring

Feedback Uik

Dowel Fin

Bellerank

Cap Screw

Lackwashear

G- Ring kit - Destroke Valve
Destroke Valve

Izndald

01 - Fing Kit - Nautral Lockout Switch
Meutral Lackaut Switeh Assy

Available Through Seal kit #33-204

Item Part# Qty.

Description

Page 61

00-744 0104



FRONT DECK ASSEMBLY I.tem Part# Qty. Description ltem Part # Qty. Descriptio

| ipeana: Pait =3y Front Tieck 51 23.00% 2 Lift Cyhinder - Front
F. 15-0355 1 Frame Agsy - Front Deck ] 23.251 1 Seal Kit For #23.005
S Raller - Short 62 15796 2 Fin - Front Lift Sylinder
. . _' i . SaGer - ?Dller" 63 23-204 1 Hose Assy - Frent Left Lift Syl {Return)
1?'3? _I Bolt 1'?. i qﬂ 8 - 23205 Hose Assy - Frond Right Lift Gyl (Returm)
: 1'_4;_ o it . 54 23.203 1 Hose Assy - Front Lef Lift Cyl. (Fress)
I:']I;-.J?’ : "::"he&. i acalp 5 23-205 1 Hosa Assy - Fronl Righl Lifl Tyl (Fress)
; i_" “: 4 = A5 Ji110 3 Fitting - Straight
HEslase hollgr Frant &5 23124 2 Firing - 80 Degras
2124 1 Bolt 12713 x 11 o Ear 3 Rubber Stop
07413 3 Hub - Blade Shail it igfna - o P ot Dick
12 04-10A B Beanng - Blade =haft 64 23210 1 Hose Assy - Pressure
LY -00E-B E ElHI'JE .r'!'.dﬂpttl' _"‘U 23_11 g 1 "r“."rg ) Stra:ght
4 12-385 3 Blade - Mawear 74 7IAET A Hyd Motar
’ = R 6 Lockwasiar 72 23114 1 Fitting - 90 Degree
S 3 11;’111 1 = ‘.I_a":” N,:'t Hee T3 E3212 1 Haosz Assy - Drain
Ao =nat-Hiade 74 23115 Fiting - 90 Dizgrae
o daln & oy ﬁ 75 23211 1 Hase Assy - Return
16 3 5 :J];-EIJJ; f Ellifhllnesausl'h"l”ﬂ . fi= 15844 1 Mator Plate Assy
e e 1 prem T
17— &T 23" ‘I wio @ St /8 2076 8 Sl Sorew SI16™16 x 38"
"‘\\ 27 _@ @:2 e JH 1500 - raasa Fithing 79 15350 1 Puiley - Motar
~ & L Erullyioher B0 07413 2 Lever Assy - |dier Arm
i e 2 Spnng - Torsional 51 08s 2 Bolt 3410 x 3"
= gadas; o Husking. 52 102 2 Greasa Fitting
x 08-11h 4 Retaining Ring a 1557 5 Dalt WE 16 % 17
v 2195 £ Washer - Machina ey (392 1 r:-Iat'.hraﬁhur 118"
bend 3 e 5 o
1343'1 2 hoisivie P‘qr: B g5 1811 4 Lacknut 3/8"-16 ESMA
a0 : WPt &5 2168z Bolt 511618 x 1"Gr &
jf & 2 ... E'Ht‘-’:ﬁ:ﬂ:”:r -1/ BAE By 1374 1R Flatwashar 518"
'E\EEZ% z ;L‘SLI']"" B4 1200 24 Lackwasher 516"
. . 2. B e Bushing: B 10z 18 Hexnut S16"-18
: ?L'EE:D 4 l"'“a':e'_ i 50 B 2 Balt 1/2"-13 x 1.1/2"
= E'—.-—.I:l G pacH ”2.. a1 LI A Locknur 12713
: it 4 ipjf_‘*’;"," 92 103 & Bolt 31518 & 34"
AT 2 Ll R a3 1202l Lockwasher 3/8"
i iR, .. a4 1824 2 Bolt I8 16 x 1-1/8"
ma 2 Locknut S/8°-11 a5 iz 4 Lacknut 38"-18
i oo £ja" 11w E" = e ;
- :"__'D'aj 2 Bol Bib-17xE 5 1033 2 Balt 38" 15 x 1-1/2"
53 donne o3 el o7 1768 2 Flatwasher 3/8" SAE
S 07-294 2 Caster Whaeel oa 152961 Clamp - Hass
Een = yrueetOnly % 1 2 Bolt 516"-18 x 34"
teeely Tire Only W0 044 4 Flatwasher 516" SAF
gr-esz - 2 Foam Tira/\Wheel Assy 0 1M 2 Locknut 516°-15
o4 “"'12” 1 San: oler 0z o701 S Machine Bushing
o Deck Cover - Left 03 2038 2 Hexnut 10MM-15
-+ 0i0-083 1 Weatherstrp (38" in 1996 3 Lackeasher 1T0MM
3z 15'946 1 DEEk C-':}'.I":r = RighT |'ﬁ'5 1095 q Eﬂ”. 5.!1_5.._ 1 a ¥ 2..
A 00083 1 Weatharstrip (87) 06 174 4 Rall Bin 174" x 1-1/4"
P53 o ik o 0w n: 2 Roll Pin 14" % 1-1/2"
i f:du - i ",,[E""']E. il 108 ov-pi1 9 Machine Bushing
o -":--15 ] LM Mut M8 1015 1711 .| Bol B/ 18 % 1"
a0 C A0 =y = v
a1 12 3;:_.; 1| g’:’:: E:: ; 110 12286 1 Fender Washer 5/16"
F T S T e m I Decal"Danger Hands and Feot”
FORWARD 24 EU?E: v ;‘_’Ci“’ashﬂ_i” 4 12 00057 1 Decal "Warning Blade Torgus"
ot - Bt 13 TE A Dacal "Guard OSHA"
o i L LAHALTLE b 194 7003 1 Decal "Commarcial”
35 13704 P Fin - Fusharm Preot 415 cas1s Decal "126°
i Tlemd o E”E"l_'”@ . M8 00668 1 Decal "Frant Deck Balt Routing”
i gl 2 Pin-Front Litt Cinder 17 15405 1 Spacer - Hase Clamp
. . 2 ey o ST i 18 15-134 1 Batfle - Cernter
<0 2417 2 Hexnut = i3
7 i i ) Y 115 15-133 1 Eaflie - Erant Lef
W GiEE Mount Bracket - Sensor 120 103 4 VB 18 Hex Mul
121 1/-083 2 Tube Spacer
Page 62 Page 63
00-74d  01/04

00-réd 01404



WING DECK ASSEMBLY ltem Part# Qty. Description ltem Part # Qty. Description

UZTE ALLQUANTITIES REFLECT LEFT SIDE ONLY e RS Bskaliing Ring
! 15-323 1 Fan Aszy - L.HWing a6 n4-467 2 Bushing
15-322 1 Fan Assy - R.H. Wing 50 08272 2 Spring - Torzional
2 15841 1 Frame Assy -L H. Wing 51 21es 2 \Washer - Machine
. . 15-840 1 Frame Assy - R H Wing 57 O7-483 2 Pullzy - Idlar
3 15-280 1 Skid BhaeAssy - LH Wing =1 07484 2 Spacer - Idler Pulley
P 15-279 1 SHad ShaeAssy=RH. Yihg 54 23.213 1 Hose Assy - Pressure L H Wina
e g 07413 2 Hub - Blade Shaft e
= 04-103-4 4 Beanng - Blade Shaft - 3208 1 Hose Assy - Fressurs B H Wing
57 O7-00G-E 7 Biade Adaptor Mhotar
J‘ 15-305 2 EBlada - bMower &5 73113 1 Fitting - Straight
? e, & kagiokasier 55 23126 1 Eitting - 00 Degras
17a 4 Jam Nut1-14 57 23215 1 Hese Assy - Mator Drain L H
1500 15 Graaze Filling Wing Matar
08-050 1 Fulley - Single-Groove I 23907 1 Hass Assy - Maotor Drain R H
- 08048 1 Fulley - Double Graove wWing Meter
1615 3 Sot Berew - 5HE"18 « 38" s omaiEr 1 Fiing . 90 Degras
4 1233 2 Machine Bushing - 15 ga = ik PR Hase Assy - Raturn L H. Wing
i3 07-011 4 fachinz Bushing - 14 ga i 23209 Hase Assy - Return R H Wing
07414 2 Shaft - Blade GO FRLARS kHyd Moter
. 4 iy : 33514 1 Seal Kit For#13-779
3 1408 & Flatwashear 1-1/4" S4E & 1300 1 Kay
Dd-qDe 4 Buzring 52 15054 1 SupportAssy - Hyd Motar L H
0g-518 4 Bushing Wing
e 4 Epacet ba: , 15063 1 SuppertAssy - Hyd Matar R H
Z oT-TElr 8 Spacer 1/4" Wing
15-224 1 Laster Yoke 53 15-334 1 Pullay - Matar
& e A el B4 15446 1 Lock&ssy-L H Wing
: 13 = Locknut/8"-11 I 15-445 Lack Assy - R H Wing
: 1aGe 4 dolt 5817 x 5-102" &5 OB-DB2-4 1 Gitip - Rubber
a7-185 4 Caster Wheel Assy i 1147 ' Rall Pin 3167 % 1"
07-189 - ¥heet Unly 67 1801 4 Catter Pin 15" ¢ /2"
. . 07180 Tire Cinly 58 15-458 1 Rod - Wing Lock
17008 4 Foam Tiradif\haal Assy e 1926 3 Roll Bin 144" % 1-144"
£ B 2 Machine Buthing:18.00 7 15793 Fin - Lift Cylinder Inner
07441 3 Caster Yoke 71 15423 1 Sprng- Wing Lock
L7-000 & Spacerd. 72 15461 1 Spacer - Wing Lock
15788 1 Cover - Wing Geck Insige 73 15455 4 Rod Assy - Wing Lock
L H Wing 7 152688 1 Bin Assy - Wing Lack
15787 1 Cover-Wing Deck Inside 75 02417 32 Hexnut
R H. Wing TE 02456 1 Praximity Swaleh
7 13-657 1 Cover-Wing Deck Centar g 15.261 2 Clamg - Hose
LH Wing 7B 15598 1 L H BracketAssy - WWing Hanger
15656 1 Covar - Wing Deck Centar : 15177 1 R H Bracket
P, Wing 79 5.743 2 Bushing
18080 3 EVEr « NG EEck ! B0 15795 1 Pin - \Wing Deck Hanger
L H \Wing &1 1435 1 Roll Fin 104" x 1-300"
WbeE: Caoes Wing Dack Cure g2 15807 Pin - Wing Armn Cluter
R HWing g3 15578 4 Bushing
- OC-0B3 1 Vveatherstnp (117) a4 23197 1 Hose Assy - Pressure L H Wing
? DG-083 1 Viestharsing (14 1417 - 23185 1 Hose Assy - Fressure R H Wing
o 00-0B3 1 Woatherstnp (22" a5 23140 1 Eitting - Straight
07315 4 fnoh-Beckdgud 85 23028 1 Cylinder - Lift R H. Wing
5 A 2 RN 23.027 1 Cylinder - Lift LH Wing
e g 4 et bk : 23951 1 Seal Kt For #23.028 & #23-027
[ : 1911 8 COnEnG 58 TREBIE ar 23-195 1 Hose Assy -Felum L H Wing
¥l 1222 1 Hlatwashes /5 - Fi94 1 Hase Assy - Retwurn L H Wing
FORWARD 13 1957 4 e e a8 0701 1 Machine Bushing - 14 ga
o e o Gar-ge Bl it a5 15:375 1 Pin - Wing Arm Inner
e [l A Crater-upporissembly o0 15758 1 Logk fissy - Wing LH
15 15-390 1 Bel - Motor ta Spindle _ 15757 1 LackAssy - Wing RH
. . = 12-391 1 Helt - Zpindle to Spindla a1 15763 4 Wear Strig
a7 072719 2 Levar Assy - |dler Arm {CONTINUED DN PAGE 67)
= 64 PHQ'E 65 Q0-Ta44 01404
age

o0-744  01/04



WING DECK ASSEMBLY (cnnt.] ltem Part# . Description Item Part# Qty. Description

&z 2262 L Flat Head Machinz Screw
144720% 1-1/4"
13 15332 1 Cover - Wing Deck Frame Side
2 15-A53 1 Wing Arm Assy L H
. K . . 15652 1 Wing Arm Assy B H
3 Y £5 15887 1 Wheel -Anti Scalp
\Qﬁf = 2279 1 SH Shoulder Bolt 177 x 2-304"
1oz ™ =N 123 7 Fiatwasher 1727 SAE
‘;"‘.IM - 2075 2 Flatwasher 3/8" Hardaned
Wy i1z 8 Lacknut 35"
& . s "0 2088 B Flatwashar 5/15"SAE
; ,{{’/ 1 1201 23 Lockwashar 518"
P ~ B i 0z 1020 5 Bolt 5/16°-18 x 34"
e\ ' L | =, g 108 03 1807 2 Bolt 3/8-16x 2"
g ; e 5] = S - R :
| sr‘%g/h 1 4 1785 8 Flatwasher 3/8° SAE
! ? J'ﬁg! ~ 99 g 1824 4 Bolt 28798 w 1-1/a°
/ g@gm 104 2 =10 100G 1202 4 Lackwasher 3/8°
&7 ws—r 637 ¢ w13 -—48 T ma 7 Lockrut 14420
-8 117 2-100 _ - e 2188 17 Bod 86" 18x 1" Gr 8
101 - s e "oz 17 Hexruit 516718
1 52% 123 1 Bo 5/16™-18x 1-
= 1 229 1 Fendor Washer 15"
103 Tmi; 1z 1015 1 Bolt 1/4°-20 x -3/4"
1B ] 113 104586 7 Flaleasher 1/4" SAE
N 4 1928 Roll Pin 1/4=x 1-3/4"
: 15765 | B - Lill Cylinder Qubar
1133 | ol P 104" x 2
Coond 3 Drecal "Danger Hands and Feel”
18 00871 1 Crecal “Wing Deck Height Adjustmeant”
13 Q0668 1 Cecal "Belt Rauting Lafl Deck’
O0-GES Decal "Belt Rauting Right Daesk”
. . 3 15443 1 Rubber Stap -Wing Arm
21 19506 2 flachine Sorew 104720 < 112"
Phips
= 12405 1 Spacar - Hose Clamp
o 136 2 Bolt 144°.20x 172
o 1200 2 Lozkwasher 147
FORWARD
“ ® O
Page 66 Page 67

00-744  01/04 00-744  01/04



DECK MOTOR ASSEMBLY ltem Part# Qty. Description ltem Part# Qty. Description

1045 4 Balt 3/97-18 x 4"
3 1202 4 omwasher 358"
3 13-580 1 End Caver
. . & 13581 1 Walve Subsssembly
5 13-982 1 Zonng
5 13-8358 1 2-Fing
i 13-883 1 Flug 172"
-'. . £ Body O-Ring
Z Back Up Seal
. 2 Bush Seal
ME5 4 dush Assy
2z MES 1 Bredy - Mator
NS5 1 Diiva Gear
"d (LS 1 Drwen Gear
13088 1 Mouning Flange
'E 13-805 1 Shaft Oif Seal
T ' 1 Lirehip
18 13-555 1 Shaft Dust Seal

ar only Be Purchaszsed Through Seal kit
=13-952 Complete Kt Includes kems 8, 213,16 17 18

CoE - Mot Sold Saparately

Complete Assembly
#23-463

P 69
Page 68 e 00-744 01/04

00-744  01/04



TRANSMISSION MANIFOLD ASSEMBLY Item Part# Qty. Description lte rt# . Description

15-BEG 1 Brackel - Transmission Maniflald
I 23.389 1 Tranzmiszion Manifald Assy - WD
. . i 15.482 2 Dust Caver
4 23158 2 Diagnastic Fillng
 22an9 2z Fiting - Strasght
Go23-441 1 Hosedssy - Trang Manitold (Port "FR™)
To L H Wheel Motar (Bottam Fort)
T2%.440 1 Hesefssy - frans Manifold (Port "FL")
e ® H WheelMator (Battom Portl
23440 L Haose Assy - Trans Manifold (Ford "RL"
Ta R H Wheel Koto! { Top Port)
73442 1 Hose Assy - Trans Manifold (Forl "RE)
To L H Wheel Malor { Top Porti
23113 3 Filing - Straight
£d-215 2 Filling - Straight
23224 1 Hasefssy - Pump [Right Pan Te
Banifold {Pen “F)
18 3 23228 1 Hose Assy. - Pump iLefl Porl) To'
V4 Manifaid {Port " R1)
14 23414 : HoseAssy - Trans Manfold (Fon “LF"}
17 o 4WD Valve (Polt "RE")
-~ = 23414 1 HoseAssy - Trans Manifcld-(Pard "RF)
To 4W0 valve (Part "LR™}
& F-4i% i HoseAssy - Trans Manifold {(Port "C")
To4WD Valve (Part™57)
J3-41Z 1 Hose Assy. - Trans, Maniold (Pord “"FOR)
To AWD Valve (Fort "FOR")
25382 1 Fitting - 20 Cegraes
I 23E0 1 Filling - 20 Degres
o 23381 1 Fithing - 90 Degres
R T i Fiting - Steaight
. . = 23168 Fiting - 20 Dagies

1
(EET 4 Ball 318"-16% 1"
4 1202 2 Lock Washar 308"
LTER 4 Flat Washer 3/8"
1112 2 Lock Mut 3816
=382 4 Fitung - 90 Degree
Page 70 Page 71

00-744 Q1704 00-744 01/04



AWD FLOW DIVIDER VALVE ASSEMBLY Ite # _Qty. Descriptio ltem Part# Qty. Descriptio

1 23379 1 AW Valve
: 23386 1 Hose Assy - 4WD Valve (Port "RF™) Ta
Right Rear Wheel Motor (Battorn Pan;
. . i 23388 1 HosaAssy, - WD Valve (Port "LF") Ta
Left Reat Whes! Mator (Tap Part}
% F33En 1 HoseAssy, - WD Vatve (Port "RR"™} To
Fight Rear Wheel Mator (Top Pan)
25.388 1 Haosa Asay - 400 Valva [Fort "LRE") Ta
Left Rear'Wheel Motar {Bottom Part)
15885 1 Support Bracket - WD Valve
23415 1 Tube Asay - Trans Manidold (Fort "C")
To 400 Valve [(Fart "S")
23448 1 Tube Assy - Trans Mandold (Porl "RFE")
ToAWD Valve (Pcl"LR™y -
23213 1 lubs Assy - Trans Manifold (Fart "LF")
To WD Vahe (Part "RRE")
23412 1 Tube fagy - Trans Manifold (Par "FOR™)

To 4D Valve {Pot "FOR™)

231158 1 Fitting - 90 Dearees
23387 1 Fithng - 80 Degrees
231 3 Fitng - Straght
22159 1 Fitting - 90 Deqreas
1 Fitting - Straight
154635 1 Tube A2sy, - Drain Manifold (Part "137)
1w SWE Valve (Pod "0)
25-pad 1 Fitting - 90 Degrees
23128 1 Fitting - 90-Degrees
15-243 1 Bracket - Hoss Clamp Maunt
is208 2 Clamp - Hose
1102 2 Hex HutSM6™-18
1111 1 lock Mut 5M&E-18
1 Flat Washer 5/16" SAE

2044
. . = 1535 Bolt SHa"- 18 x 2-374"

1045 g Bolt 357 16 x 3-3/a°
4

1768 Flat VWashar 315" SAE
i1z 2 Lack Mgt 308"-1G
1213 2 Bolt SH& - 18x 1"
20 2 Lock Washer 516"
15784 1 Zaddle Mount Assy - Frame
19-3G1 1 Saddle Meunt Assy - Fuel Tank
Fi 15-848 Cran Manifald
1112 x| Lok bt 3/8°-16
17E8 3 FlatWasher 38" SAE
5 Aay 2 W2 IDx 1-1/4" 00« 316" Flatwasher
13884 30 Bulk Hose Cover (For 23-212 & 23-413)
139527 75 Bulk Hose Cover (For 23-414 £ 23415}
73
Page 72 Page 00-744 01/04

00-744 01404



00-74¢  01/04

4WD REAR STEERING AXLE ASSEMBLY

Page 74

Iterm Part #

1

P R

i i b

0150
05161
Q5-166
05-171
228D

23-3483
23168
03-312
25045
23-388

231495

23-388

25040
25048
25-042
254041
2284
i
1531
1116
25043
1500
1502
15-502
0F-011
15231
1863
15530
23-a57
4112
04-104
2182
1507
1600
15-248
15-24%
10E
18T
15-533
15637
25051
15523
150507
185+
15-537
04-325
04-311
1836
155800
15914
1139
18524
1202
1762
1957
23110

L =

N N N N S R )

E B s B B

S RRR R g S ]

— b b Bn ok P s BB B B B B RS RS AD RS e = — =

L=z

=1 =i

[ —

Description

Rear Wheel { Tive Assy
Whee! Grly
Tire Cnly
ReparTube
Lug Bolt 1/2°-20
Fiting - 45 Degrea (Laft Motar]
Fimng - 90 Degree (Right Motor)
Slotted MNut 1°-20
Thrusl Washet
Hose Asgy - AW Valve (Forl LF) Ta
Left RearWheel Moter (Tap Part)
HoseAssy-4WEH Vaka (Pat RR") To
Right Rear Whesl Motar (Tap Port)
FHasa dsey - AW D Valve (Port "LR™) Ta
Left Hear Whael Matar | Botiom Porl)
Hase Assy « SN0 Valve iPann "RE7) To
Right 5 ear Whes! Mator (Bottom Per)
WheslHub
kirgg Fin Bushing
Wheal Mater Frame-L H
Jheel Mater Frame -R H
Cotter Pin 5/32" x 112"
Bel 172°-13x 114" Gr 8
HexMut 172713
Kay 127 x 347
Axle Assy AW
Greasc Fithing - Straght
Grease Fithng - 20 Degrae
Bushing
Maching Bushing
Cleviz Fin - Stegnng
Cotter Pin 108" x 11727
Sleenng Cyhinder
Seal Kit For#15:-538
Clamp Asey
Hall Jaint
Siotted Mut S/8"18
Belk3m-16«2"
CollerPin 213272 17
Tiz Rod End -R H Thread
TeRod End-LH Thread
Jam Hut 91618 R H Thread
Jam Hut 9ME18 L I Thread
TieHaz
Stesring Laver
Wineal Motar
Balt Retainer - Steenng Laver
Washer - Secnng L ever
Boll 3@™-16x 1
Bellzrank Assy - Sleenng
Bushing
Sictted Mut 3416
Castle Nyl 3/87.24
Yake - Stearing Axle
Pin - &xle Pvot
Roll Pin SME"x 2"
Boll 3816 x 1-1/4'
Lock Washer 376"
FlatWasher 3/8" SAE
Bolt 308" -16 %17
Fiding - Straight

Item Part# Qty. Description

TR

&n
=i

82888

Page 75

23.218
2327
15-825
15-835
05135
1088
1110
05154
211%
2285
1235
1223
25044

B O =a B =i bl i = = =% s ok

Hese Agsy - Long

Haosa Assy - Shorl

Tube Assy - Stesnng Right
Tuba fssy - Sizenng Ledt
Clamp

Flat'Washer 1/4" SAE
Lock Nut 1/47-20

Space;

FlatWasher 3/8" SAE
Mey DG % 1"

Flat Washar 314" SAE
Flat Washer 172"

Steal Washer

00-744 (0104





